
Draft Initial Environmental Examination 
 
 
 
 
 
 
 
April 2013 
 
 
 

India: Karnataka Integrated Urban Water 
Management Investment Program 
- Ranebennur (Urban Water Supply and 
Sanitation Subproject) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by Karnataka Urban Infrastructure Development and Finance Corporation, 
Government of Karnataka for the Asian Development Bank. 
 



CURRENCY EQUIVALENTS 
(as of 8 April 2013) 

Currency unit – Indian Rupee (Re/Rs) 
Re1.00 = $ .0182832069 

$1.00 = Rs54.695 
 

ABBREVIATIONS 

 ADB  Asian Development Bank 
 APMC  Agricultural Produce Market Committee 
 BOD  Bio-Chemical Oxygen Demand 
 BPL  Below Poverty Line 
 CAP  Corrective Action Plan 
[...]
source of water supply to Ranebennur. To meet the future demand, it is proposed to increase 
the water abstraction from the river from the present 12-14 MLD to 29 MLD. Necessary 



29 

 

augmentation of raw water pumping systems and treatment facility is proposed under the study. 
However, no improvement to the raw water main is proposed in this subproject.  
 
73. Water availability in the river. River Tungabhadra is a perennial and an important river 
of Karnataka. This is formed north of Shimoga Town, by the union of two rivers, the Tunga and 
the Bhadra, which rise in the Western Ghats at an elevation of about 1 200 metres. The Tunga 
River emerges from the hills surrounding Varaha Parvata, at a place called Ganga Mula. The 
river flows through seven districts in Karnataka - Chikmagalur, Shimoga, Davanagere, Haveri, 
Chitradurga, Bellary and Raichur. The river has a dam built across it at Gajanur. After traversing 
a distance of 147 km long merges with the Bhadra River at Koodli at about 610 m above MSL, a 
small town in Shimoga District. There is a dam across river Bhadra, 15 km upstream of 
Bhadravathi Town. Tungabhadra Dam was built across the Tungabhadra River after it traverses 
265 km from the origin in western ghats. Then the river merges with the Krishna River in Andhra 
Pradesh state. It has a drainage area of 71 417 km2 out of which 57 671 km2 lies in Karnataka 
State, and the length of river in the state is 293 km.  
 
74. River flow fluctuates between very high during monsoon months to very low during 
summers. Almost all the towns and villages in the basin depend on the river for water supplies. 
Water for Ranebennur is abstracted from the river at Muddenur. This intake site was selected 
appropriately with a natural gorge portion in the river course, so that there is adequate depth of 
water available throughout the year to pump from the intake, and this gorge also acts as a sort 
of storage.  
 
75. As the subproject proposes to increase water abstraction from the river, there may be 
likely impacts. If the increased abstraction reduces the downstream flow, that could affect the 
downstream users and the river ecosystem. The “sister” TA2 to that which has produced this 
Feasibility Study and IEE has within its scope the preparation of a river water balance to ensure 
the adequacy of raw water for public water supply. For this feasibility study/IEE of Ranebennur, 
it has been assumed that adequate supplies will be made available by, if necessary, a reduction 
in water permitted for agriculture, by the construction of barriers etc. or by any other means as 
deemed necessary by the TA. Therefore impacts of increased water abstraction from the river 
are not considered in this report. It is also assumed that the water balance will take into 
consideration the minimum flow required downstream to sustain the ecosystem. However, it is 
necessary, to ensure subproject sustainability, that: 
 

(i) Adequate water availability is established and necessary provision is made for 
Ranebennur water supply through government statutes as required before the 
start of detailed design.  
 

76. River water quality. There are no major pollution sources like industries in the upstream 
side of the intake at Mudhenur. Most of the villages and towns, however, along the river 
discharge domestic wastewater into the river without any treatment, although there is no such 
disposal point in the proximity of intake.  The river water quality meets the “Category C quality 
that make is appropriate as “Drinking water source after conventional treatment and 
disinfection”. A grab sample was collected from the intake and tested for pesticides residues. 
The results indicated that there are no pesticide residues in the raw water. The subproject 

                                                           
2
 Overall water resource balance in Tungabhadra River Basin and measures for assurance of water availability within 

the Tungabhadra River for public water supply and other uses will be proposed within KISWRMP Water Resource 
PPTA. Government of India policy is for priority to be given to public water supply and it is therefore assumed that 
adequate water resources will be available without effecting current downstream uses. 



30 

 

includes capacity augmentation of existing water treatment plant, so the raw water will be 
treated to drinking water standards and supplied to the consumers.      
 
77. WTP Rehabilitation & Augmentation. The pipeline from the Intermediate Pumping 
station will branch off, to a new cascade aerator, from where the water will be conveyed through 
the raw water channel to the flash mixer and then to the Plate / Tube Settler. No additional 
structures are required to house chemical treatment processes as the existing chemical house 
will be utilised for chemical dosing in both the existing and upgraded plant. Provision for re-
cycling of filter back wash water will be incorporated to reduce the water losses from filter back 
wash water from existing and proposed filter houses and sludge from clariflocculator and tube / 
plate settlers.  
 
78. Environmental audit of the existing Water Treatment Plant has been conducting during 
the IEE preparation to assess the compliance with environmental legislation and current 
environmental performance. This audit identified improvements required for the WTP, which are 
appropriately included in the subproject. This will improve the compliance and environmental 
performance.  Environmental Audit report is presented in Appendix 7. 
 
79. There is invariably a safety risk when considerable quantities of chlorine are handled at 
the WTP. (Chlorine cylinders will be brought by trucks to the site, installed and operated to 
disinfect the water supplies). Since facilities are located in the urban area, precautions will thus 
be needed to ensure the safety of both workers and citizens.  
 
80. The average dose of chlorine for pre-chlorination will be about 4mg/l and that for post-
chlorination will be about 2 mg/l. With the present water supply 11 MLD, about 66 kg of chlorine 
is consumed daily. This which will increase to 174 kg per day with the augmented capacity of 29 
MLD. Chlorine cylinders (called tonners, with capacity about 900 kg) will be procured from 
nearest manufacturing unit and stored at the site. Tonners sufficient for a month will be stored in 
the storage; this will be about 7 tonners (1 - working + 6 - in storage).   
 
81. To avoid any risk to workers and public, the chlorination facility at the WTP should be 
designed developed with all appropriate safety features and equipment to meet with any 
accidental eventuality, which may include 
 

(i) Chlorine neutralization pit with a lime slurry feeder 
(ii) Proper ventilation, lighting, entry and exit facilities 
(iii) Facility for isolation in the event of major chlorine leakage 
(iv) Personal protection and safety equipment for the operators in the chlorine plant 
(v) Visible and audible alarm facilities to alert chlorine gas leak  
(vi) Laboratory facility shall not be housed within the chlorination facility 
(vii) Provide training to the staff in safe handling and application of chlorine; this shall 

be included in the contract of Chlorinator supplier 
(viii) Develop an emergency response system for events like chlorine leakage – an 

ERS template is provided at Appendix 5. 
(ix) Supplier of Chlorinator equipment shall provide standard operating manual for 

safe operation and as well as maintenance and repairs; preferably these shall be 
provided both in English and Kannada Languages 
 

82. Owing to higher elevation of the town to that of intake at Muddenur, the energy intensive 
pumping could not be avoided. The raw water from the intake will be pumped to WTP, and from 
the WTP treated water will be pumped to elevated service reservoirs (ELSR). From ELSRs, 



31 

 

water is supplied by gravity to the consumers. To optimize the power consumption, the following 
needs to be considered in design and selection of pumping systems:  
 

 Design pumping equipment with maximum efficiency to optimize the energy 
consumption  

 Various combinations of number of pumps, stages, motor speed should be 
considered to select the best pump with ideal specific speeds.  

 Specific speeds of the pumps should be selected to achieve maximum efficiency 
of pumps. For instance, as per American Standard for DS Centrifugal Pumps 
issued by Hydraulic Institute, New Jersey, the specific speed for Pumps should 
be in the range of 2000 to 3000 for attaining optimum efficiency. The pumps 
should be designed accordingly.  

 Attainable efficiency for procuring the pumps and motors should be considered 
as 88 to 92 percent for pumps and 94 percent for motors. It is proposed that 
during the procurement, the evaluation of bid shall also be in terms of efficiency.  

 The pumps shall conform to IS 1710 – 1989 Specification for Pump and IS 5120–
1992 Technical Requirements for Roto-dynamic Special Purpose Pumps and 
tested to class 3 of IS: 9137-1978 Code for Acceptance Tests for Centrifugal, 
Mixed Flow and Axial Flow Pumps. 
 

83. Sludge treatment and disposal. Water treatment process will generate sludge from 
sedimentation of particulate matter in raw water, flocculated and precipitated material resulting 
from chemical coagulation, residuals of excess chemical dosage, plankton etc; and waste from 
rinsing and back washing of filter media containing debris, chemical precipitates, straining of 
organic debris and plankton. Following are included in the subproject design to dispose the 
sludge and back wash: 
 

(i) Provision of recirculation system for backwash water – backwash water from filter 
beds will be re circulated to WTP inlet and mixed with raw water; this 
arrangement will minimize wastage of water, which otherwise would have 
disposed to open drains, and also avoids the pollution of receiving water body   

(ii) Provision of sludge drying - accumulated sludge from clariflocculator will be 
flushed to sludge drying beds, for natural drying.  

(iii) Dried sludge will be used as soil conditioner. Periodic testing of dried sludge will 
be conducted to ensure that it does not contain heavy metals that make it 
unsuitable for food crops. Tests will be conduct to confirm the concentrations 
below the following standards. As there are no specific standards notified for 
sludge reuse, the compost quality standards notified under the Municipal Solid 
Waste Management & Handling Rules, 2000 have been adopted here. The 
MSWMH Rules stipulate that “In order to ensure safe application of compost, the 
following specifications for compost quality shall be met, namely; 
 

Table 7: Dried Sludge for Use as Soil Conditioner 
Parameters Concentration not to exceed (mg/kg dry basis, except pH value and C/N ratio)* 
Arsenic 10.00 
Cadmium 5.00 
Chromium 50.00 
Copper 300.00 
Lead 100.00 



32 

 

Parameters Concentration not to exceed (mg/kg dry basis, except pH value and C/N ratio)* 
Mercury 0.15 
Nickel 50.00 
Zinc 1000.00 
C/N ratio 20-40 
PH 5.5-8.5 
Arsenic 10.00 
* Compost (final product) exceeding the above stated concentration limits shall not be used for food 
crops. However, it may be utilized for purposes other than growing food crops. 
Source: Municipal Solid Waste (Management & Handling) Rules, 2000, Government of India 
 
84. Sewage sludge generally consists of organic matter, pathogens, metals and micro 
pollutants. The concentration of parameters such as metals can be influenced by input to the 
sewers system from industry. However, as industries are very limited and also the industrial 
effluent is not allowed into sewers, it is most unlikely that sludge contains metals. A WWTP is 
under construction at present as part of NKUSIP. This is based on facultative aerated lagoon 
technology (FAL). It is proposed, under this Investment Program, to provide sludge thickening 
equipment in addition to the current NKUSIP works to produce a sludge cake suitable for use in 
agriculture. The sludge in the form of a wet cake will be further air-dried in the sludge drying 
beds and disposed off. 
 
85. The treatment and drying processes kill enteric bacteria and pathogens, and because of 
its high content of nitrates, phosphates and other plant nutrients the sludge is an excellent 
organic fertilizer for application to the land. Adequate drying is however necessary to ensure 
maximum kill of enteric bacteria. To achieve adequate drying minimum drying period (days) 
shall be ensured. The drying period, which will be varying depending on the season, shall be 
determined during detailed design. 
 
86. Sludge shall be periodically tested for presence of heavy metals. The standards 
indicated for compost quality as per the MSWMH Rules, 2000 (Table 7, above) will apply here. 
 
87. Sewer system – collection & conveyance. The sewerage system in construction in 
Ranebennur (under the ADB funded NKUSIP) has been designed as a separate system of 
sewage collection (i.e. caters only wastewater). There is considerable length of existing surface 
drains in the project area that can be used for disposal of storm runoff. The underground gravity 
sewers will carry sewage from households to the WWTP. This system will be expanded to the 
new areas with the same principle. Ranebennur CMC should ensure that all existing septic 
tanks in the areas where sewers are being provided under the KIWRMIP are phased out by 
bypassing the inlet and connecting the toilet discharge from each house directly to sewerage 
system 
 
88. Accumulation of silt in sewers in areas of low over time, overflows, blockages, power 
outages, harmful working conditions for the workers cleaning sewers etc are some of the issues 
that needs to be critically looked into during the sewer system design. A properly designed 
system is a must for system sustainability. Measures such as the following shall be included in 
sewer system design to ensure that the system provides the benefits as intended: 
 

(i) Limit the sewer depth where possible. 
(ii) Sewers shall be laid away from water supply lines and drains (at least 1 m, 

wherever possible); 



33 

 

(iii) In all cases, the sewer line should be laid deeper than the water pipeline (the 
difference between top of the sewer and bottom of water pipeline should be at 
least 300 mm)  

(iv) In unavoidable, where sewers are to be laid close to storm water drains or canals 
or natural streams, appropriate pipe material shall be selected (stoneware pipes 
shall be avoided)  

(v) For shallower sewers, use small inspection chambers in lieu of manholes;  
(vi) Design manhole covers to withstand anticipated loads & ensure that the covers 

can be readily replace if broken to minimize silt/garbage entry  
(vii) Ensure sufficient hydraulic capacity to accommodate peak flows & adequate 

slope in gravity mains to prevent build up of solids and hydrogen sulphide 
generation  

(viii) Equip pumping stations with a backup power supply, such as a diesel generator, 
to ensure uninterrupted operation during power outages, and conduct regular 
maintenance to minimize service interruptions. Consider redundant pump 
capacity in critical areas 

(ix) Establish routine maintenance program, including:  
 Regular cleaning of grit chambers and sewer lines to remove grease, grit, 

and other debris that may lead to sewer backups. Cleaning should be 
conducted more frequently for problem areas.  

 Inspection of the condition of sanitary sewer structures and identifying 
areas that need repair or maintenance. Items to note may include 
cracked/deteriorating pipes; leaking joints or seals at manhole; frequent 
line blockages; lines that generally flow at or near capacity; and 
suspected infiltration or exfiltration; and  

 Monitoring of sewer flow to identify potential inflows and outflows 
(x) Conduct repairs prioritized based on the nature and severity of the problem. 

Immediate clearing of blockage or repair is warranted where an overflow is 